



THE 27TH
SPECIAL
OPERATIONS
MEDICAL
GROUP
FORMULARY

CURRENT AS OF MARCH 2011



PREFACE

The 27th Special Operations Medical Group Formulary is a publication required by Air Force Instruction 44-102. This formulary is a compilation of medicines which reflects the current clinical judgment of the medical staff. It is a means whereby the professional staff, working through the Pharmacy and Therapeutics Committee and the Executive Committee of the Medical Staff, evaluates, appraises and selects pharmaceuticals that are considered the most useful for quality patient care. The formulary is subject to change. We look forward to serving you.

27th Special Operations Medical Group Pharmacy
Cannon AFB, NM 88103
(575) 784-4028

Hours of Operation

Monday-Friday 0730-1700,

Closed: Weekends, Federal holidays, training, goal and family days

Always call before driving long distance to verify pharmacy hours.

Refilling Prescriptions

Refills **MUST** be called into the automated refill line.

Toll Free at 1-800-843-0726

Local at 575-784-4912

Refills can be phoned in 7 days before your medication runs out.

Prescriptions called in before 0730 M-F will be ready after 1300 that day, otherwise prescriptions will be ready the next duty after 1300

POLICIES

- Prescriptions remain on the shelf for 7 calendar days.
- Proper patient Military identification is needed to pick-up medications, no controlled medications will be dispensed without the patients ID card
- All non-active duty patients must present their Third Party Verification card when picking up prescriptions
- FDA approved generic equivalents will be substituted when available.
- Policy prevents Department of Defense pharmacies from accepting phoned or faxed prescriptions from your provider.
- The pharmacy can dispense a 90 day supply on legend drugs, refillable for up to one year from the date the prescription was written
- Please allow 1 week notice for refills of all special purchase medications
- *CIII-CV prescriptions will now be filled for a 90 day supply and refillable up to 6 months or 5 refills (whichever is less) from date the prescription was written.
- **CII prescriptions will be filled for only a 30 day supply and no refills.
 - ADHD CII can be filled for 90 days and no refills
 - CII prescriptions **will not** be filled if older than 10 days from date the prescription was written
- Prescriptions for Ambien (zolpidem) will only be filled for 30 day supply with no refills

*** Denotes Controlled Substance in schedule III-V**

-max 90 day supply per fill

-refillable only 5 times or up to 6 months, which ever is the shortest

**** Denotes Controlled Substance in schedule II**

-must be filled within 10 days from date the prescription was written

-max 30 day supply per fill (ADHD meds 90days)

-no refills

Denotes Basic Core Formulary (BCF)

-medications that all MTFs must carry

Alphabetic Quick Reference Section

Accolate (zafirlukast) 10, 20 mg tabs
Accu-Neb (albuterol) 1.25mg/3ml (0.042%)
neb soln

Acetaminophen (Tylenol) 100mg/ml drops

Acetaminophen (Tylenol) 160mg/5ml susp

#*Acetaminophen/codeine

120mg/12mg/5ml elixir

#*Acetaminophen/codeine (Tylenol #3)

300mg/30mg tabs

Acetaminophen (Tylenol) 325, 500mg tab

Acetaminophen (Tylenol) 120mg supps

Acetic Acid otic solution 2% (60 ml)

Acetazolamide (Diamox) 250 mg tab

#Acyclovir (Zovirax) 200mg caps;

400, 800mg tab

#Acyclovir (Zovirax) 200mg/5ml susp

Acyclovir (Zovirax) 5% cream (5 g)

Actifed (Chlorpheniramine/Phenylephrine)

4mg/10mg tabs

#Adalat CC (nifedipine ER) 30,60,90 mg tab

*****Adderall XR (mixed amphetamine and**

mixed dextroamphetamine salts) 5, 10,

20, 30mg capsules

#Advair (fluticasone/salmeterol) inhaler

100/50, 250/50, 500mcg/50mcg/actuation

#Advair HFA(Fluticasone/salmeterol)

Inhaler 115mcg/21mcg/actuation

Afrin (oxymetazoline) 0.05% nasal spray

Ak-Poly-Bac (Bacitracin Zn/ Polymyxin B)

3.5g ophth oint

Akwa Tears ophth oint

Albuterol 2mg/5ml syrup

#Albuterol inhal sol, 1.25mg/3ml (0.042%),

#2.5mg/3ml (0.083%) unit doses;

#5mg/ml (0.5%) soln (20ml)

#Albuterol (Proventil) MDI 17g inhaler

Albuterol sulfate 2 mg tabs

Alcohol, isopropyl pads (200/box)

Aldactazide (hctz/spironolactone)

25mg/25mg tab

#Aldactone(Spironolactone) #25, 100mg tab

#Alendronate (Fosamax) #10, #35, #70 mg

and #70mg/vitamin D, 2800 & #5600iu

#Alesse (ethinyl estradiol/levonorgestrel)

0.02mg/0.1mg tabs

#Alfuzosin ER (Uroxatral) 10mg tabs

Allegra (fenofexadine) 180 mg tabs

#Allopurinol (Zyloprim) 100, 300 mg tabs

#Alphagan (brimonidine) 0.2% ophth soln

#Alphagan P(brimonidine)0.15% ophth soln

***Alprazolam (Xanax) 0.5 mg tabs**

#Altace (ramipril) 1.25, 2.5, 5, 10 mg caps

Aluminum chloride (Drysol) soln (37.5ml)

#Amantadine (Symmetrel) 100 mg cap,

50mg/5ml syrup

#*Ambien (zolpidem) 5, 10 mg tabs

#Amiodarone (Cordarone) 200 mg tabs

#Amitriptyline (Elavil)10,25,75,100 mg tabs

#Amlodipine (Norvasc) 2.5, 5, 10mg tabs

#Amlodipine/Benazapril (Lotrel) 2.5/10,

5/10, 5/20, 5/40, 10/20, 10/40 caps

Ammonium Lactate (Lac-Hydrin)

Lotion: 12% (227g)

#Amoxicillin 125/5, 200/5, #250/5,

#400 mg/5ml susp

Amoxicillin 250 mg chewable tabs

#Amoxicillin 250, 500mg caps

Amoxicillin 875mg tabs

#Amoxicillin/Clavulanate (Augmentin)

200, 250, 400, 600mg/5ml susp

#Amoxicillin/Clavulanate (Augmentin)

250, #500, #875 mg tabs

Antabuse (Disulfiram) 250mg tabs

Antivert (meclizine) 25 mg tabs

#Anusol HC (hydrocortisone) 25mg Supp

Anusol HC (hydrocortisone) 2.5% cream

Armour Thyroid (thyroid desiccated) 15, 30,

60mg (1/4, 1/2 & 1 grain) tabs

#Asmanex Twisthaler (mometasone) 110,

220mcg/inhalation

Aspirin 81 mg (chew), 325 (EC) mg tabs

#Atarax (hydroxyzine HCl) 10, 25 mg tabs;

10mg/5ml soln

#Atenolol (Tenormin) 25, 50, 100 mg tabs

*Ativan (lorazepam) 1 mg tabs
 #Atorvastatin (Lipitor) 10, 20, 40, 80 mg tab
 Atropine ophth 1% soln (15ml)
 #Atrovent HFA (ipratropium) MDI,
 0.5mg/2.5ml (0.02%) neb soln
 Atrovent (ipratropium) 0.03% nasal spray
 #Auralgan(antipyrine/benzocaine) otic soln
 Azathioprine (Imuran) 50 mg tab
 #Azelastine (Astelin) 137 mcg/spray
 #Azithromycin(Zithromax)250,500mg tabs
 #Azithromycin #100/5, 200mg/5ml susp
 #Azithromycin 1gram solution
 Bacitracin oint 30gm
 #Bactrim DS (SMX/TMP)
 800mg/160mg tab
 #Bactrim Suspension (SMX/TMP)
 200mg/40mg/5ml
 #Bactroban (mupirocin) 2% cream, #ointment
 BD-Ultra Fine Pen Needles
 Benadryl (diphenhydramine) 25 mg caps
 Benadryl (diphenhydramine)
 12.5mg/5ml soln
 #Bentyl (dicyclomine) 10 mg cap, 20 mg tab
 #Bentyl (dicyclomine) 10mg/5ml oral soln
 Benzamycin Pak (Benzoyl Peroxide &
 Erythromycin) 5%/3% (0.8g
 pouches; 60 pouches) gel
 Benzoyl Peroxide 5% gel(90g); wash (148g)
 Benzonatate(Tessalon) 100, 200 mg cap
 #Benztropine(Cogentin) 1 mg tablets
 Betamethasone val 0.1% oint (45 g)
 Betamethasone val 0.1% cream (15 g)
 Betaxolol (Betoptic S) 0.25% ophth susp
 Bicillin L-A (Penicillin G benzathine)
 1,200,000 units/2ml inj
 Bisacodyl (Dulcolax) 5mg tab
 Bismuth subsalicylate (Pepto-Bismol)
 262mg tabs
 #Boniva (ibandronate) 150 mg tab
 #Brimonidine (Alphagan) 0.2% ophth soln
 #Brimonidine(Alphagan P)0.15% ophth soln
 Bromaline (BPM/PSE) 1mg/15mg/5mL soln
 Bromaline DM (BPM/PSE/DM)
 1mg/15mg/5mg/5ml soln
 Bromocriptine (Parlodel) 2.5mg tab
 Budesonide (Pulmicort respules)
 0.25mg/2ml and 0.5mg/2ml unit dose

Budesonide/formoterol (Symbicort) inhaler
 80/4.5, 160mcg/4.5mcg
 #Bupropion SR(Wellbutrin SR) 100,150mg
 tabs (not XL or Zyban)
 #Buspirone (Buspar) 5, 10 mg tab
 Cafergot (ergotamine/caffeine) tab
 Calan (verapamil IR) 40, 80, 120 mg tabs
 Calcitriol(Rocaltrol) 0.25 mcg cap
 Calcium acetate (Phoslo) 667 mg tab
 Calcium Carb. (Oscal+D) 500 mg tab
 #Captopril (Capoten) 12.5, 25, 50 mg tab
 Carafate (sucralfate) 1 g tab
 #Carbamazepine(Tegretol)100mg chew tab
 #Carbamazepine (Tegretol) 200mg tab
 Carbamazepine XR(Tegretol XR)200mg tab
 Carbamazepine ER(Carbatrol ER)300mg tab
 #Carbamazepine 100mg/5ml susp
 Carbamide peroxide(Debrox) 6.5% otic soln
 #Carbidopa/Levodopa (Sinemet) tabs
 10mg/100mg, 25mg/100mg, 25mg/250mg
 Cardizem (diltiazem) 30, 90mg tabs
 Cardura (doxazosin) 2, 4, 8 mg tabs
 #Carvedilol(Coreg) 3.125,6.25,12.5, 25mg
 Catapres TTS (clonidine) patches 1, 2, 3
 Cefdinir (Omnicef) 125mg/5ml susp
 Cefpodoxime (Vantin) 100mg/5ml susp
 Cefprozil (Cefzil) 250mg tab
 Cefprozil (Cefzil) 125, 250mg/5 ml susp
 Ceftriaxone (Rocephin) 250mg, 1g inj
 Celecoxib (Celebrex) 100, 200mg caps
 #Cephalexin(Keflex)125, #250mg/5ml susp
 #Cephalexin (Keflex) 250,500mg caps
 Cetirizine (Zyrtec) 10mg tabs; 5mg/5ml soln
 #Chlorhexidine (Peridex) 0.12% (16oz)
 oral rinse
 Chloroseptic Spray (Phenol 1.4%)
 Chlorpheniramine 4mg tab
 Chlorpheniramine 2mg/5ml syrup
 Chlorpheniramine/Phenylephrine (Actifed)
 4mg/10mg tabs
 Chlorpromazine (Thorazine) 25mg tab
 #Chlorthalidone 50mg tablets
 Cholestyramine light (Quastran) powder for
 oral suspension
 Cimetidine (Tagamet) 300, 400 mg tab
 #Ciprofloxacin(Cipro)100,250,500 mg tabs
 Ciprofloxacin 0.3% (Ciloxan) ophth soln
 Cipro/dexameth (Ciprodex) otic susp

#Citalopram (Celexa) 20, 40 mg tab
 Clarithromycin(Biaxin) 500 mg tab
 Claritin(Loratidine)10mg tab; 5mg/5ml soln
#Clindamycin (Cleocin) 150 mg cap
 Clindamycin (Cleocin) 75mg/5ml susp
#Clindamycin 1% topical soln
#Clindamycin 2% vaginal cream
 Clobetasol(Temovate) 0.05% cream (15 g)
 Clobetasol (Temovate) 0.05% gel, ointment
 Clomiphene (Clomid) 50 mg tab
****Clonazepam(Klonopin) #0.5, 2 mg tab**
#Clonidine(Catapres) 0.1, 0.2, 0.3 mg tab
 Clonidine(Catapres TTS) 1,2,3 patch
#Clopidogrel (Plavix) 75 mg tab
 Clotrimazole (Lotrimin) 1% cream
#Clotrimazole 1% topical solution
 Clotrimazole Vaginal Cream (Gyne-Lotrimin) 1% (45g)
 Coal tar (PC-Tar) 1% (6oz) shampoo
****Codeine sulf 30mg tab**
****Codeine/APAP 30mg/300mg tabs (T3), 12mg/120mg/5ml elixir**
#Cogentin (Benztropine) 1 mg tabs
 Colace (docusate) 100 mg tab
 Colchicine 0.6 mg tab
 Colyte Mixture 4000 ml
#Combivent (albut/ipratrop) MDI
****Concerta (methylphenidate ER) 18, 27, 36, 54 mg tabs**
 Condylox (Podofilox) 0.5% (3.5mL) topical soln
#Cordarone (amiodarone) 200 mg tab
#Coreg(carvedilol)3.125,6.25,12.5,25mg tab
 Cortisporin (hydrocortisone, neomycin, polymyxin B) otic soln
#Cortisporin (hydrocortisone, neomycin, polymyxin B) otic susp
#Covera-HS (verapamil ER) 120, 180, 240mg tablets
 Cozaar (losartan) 25, 50, 100 mg tabs
#Coumadin (warfarin) 1, 2, 2.5, 3, 5, 7.5, 10 mg tabs
 Cromolyn (Opticrom) 4% Ophth Soln (10mL)
 Cyanocobalamin (Vitamin B₁₂) 1000 mcg/ml (1ml) inj
#Cyclobenzaprine(Flexeril) 5, #10 mg tabs

Cyclogyl (Cyclopentolate) 1% Ophth Soln (15ml)
#Cyproheptadine (Periactin) 4 mg tab
 Debrox(Carbamide peroxide) 6.5% otic soln
****Demerol (Meperidine) 50 mg tabs; 75mg/ml inj (1 ml syringe)**
 Depo-Provera (medroxyprogesterone) 150mg/ml inj
 * Depo-Testosterone (Testosterone Cypionate) 200mg/ml inj (1 ml)
 Desipramine (Norpramin) 25 mg tab
 Desmopressin (DDAVP) nasal spray 10mcg/0.1ml (5 ml)
 Desonide 0.05% cream, oint (15g, 60g)
 Desonide 0.05% lotion 118ml
#Desyrel (Trazodone) 50, 100mg tabs
#Detrol LA (tolterodine) 2, 4 mg caps
 Dexamethasone (Decadron) 0.5, 4 mg tab
 Dexamethasone(Decadron)0.5mg/5ml syrup
 Dexamethasone (Decadron) 10mg/ml (10ml), 4mg/ml (30ml) inj
 Diamox (acetazolamide) 250 mg tabs
****Diazepam(Valium) #5mg tab; 5mg/5ml soln**
 Diclofenac (Voltaren) 0.1% oph solution
#Dicloxacillin (Dynapen) 250 mg cap
#Dicyclomine (Bentyl)10 mg cap,20 mg tab
#Dicyclomine (Bentyl) 10mg/5ml oral soln
#Diflucan(fluconazole)100, #150,200 mg tab
#Digoxin(Lanoxin) 0.125, 0.25mg tab
 Digoxin (Lanoxin) 50mcg/ml soln
#Dilantin (phenytoin) 125mg/5ml susp
#Dilantin (phenytoin) 30, #100 mg cap
#Dilantin (phenytoin) 50 mg chew tab
#Dilatrate-SR (Isosorbide Dinitrate SR) 40mg tabs
#Diltiazem XR (Tiazac) 120, 180, 240, 300, 360mg capsules
 Diltiazem (Cardizem) 30, 90 mg tabs
 Diltiazem ER 60 mg caps
#Diovan (valsartan) 40, 80, 160, 320mg tabs
#Diovan HCT (valsartan/HCTZ) 80/12.5, 160/12.5, 160/25, 320/12.5, 320mg/25mg tabs
 Diphenhydramine 12.5mg/5ml elix
 Diphenhydramine (Benadryl) 25mg cap
 *Diphenoxylate/Atropine (Lomotil) tab
 Dipyrindamole (Persantine) 25,75 mg tab

#Disalcid (Salasalate) 500, 750mg tab
 Disopyramide (Norpace) 100, 150 mg caps
 Disulfiram (Antabuse) 250 mg tab
 #Ditropan XL (oxybutynin) 5, 10 mg caps
 Ditropan (Oxybutynin) 5mg tab;
 5mg/5ml soln
 #Divalproex(Depakote)Extended Release
 250, 500 mg tabs
 #Divalproex (Depakote) Delayed Release
 125, 250mg tabs
 #Divalproex(Depakote)125mg sprinkle caps
 Docusate (Colace) sodium 100 mg cap
 Donepezil (Aricept) 5, 10 mg tablets
 Donnatal (belladonna/pheno) tab, *liquid
 Dorzolamide(Trusopt)2% Opth Soln (10 ml)
 Doxazosin (Cardura) 2, 4, 8 mg tablets
 #Doxepin(Sinequan)#10,#25,#50,#75,
 100mg cap; #10mg/ml soln
 #Doxycycline (Vibramycin) 100 mg tab
 Drysol (Aluminum Chloride) topical soln
 (37.5ml)
 Dulcolax (bisacodyl) 5 mg tab
 Effexor XR(venlafaxine)37.5,75,150 mg cap
 Efudex (Fluorouracil)cream 5% (40 g)
 #Elavil (amitriptyline) 10,25,75,100 mg tabs
 #Elidel (Pimecrolimus) 1% cream (30g)
 #Elimite (permethrin) 5% cream (60 g)
 #Epi-Pen (epinephrine) 0.3mg/0.3ml
 (1:1000) 2ml inj
 #Epi-Pen Jr. (epinephrine) 0.15mg/0.3ml
 (1:2000) 2ml inj
 #Erythromycin delayed release (Ery-Tab)
 250 mg tab
 #Erythromycin stearate (Erythrocin)
 250mg tab
 #Erythromycin 2% top sol (60 ml)
 #Erythromycin 2% top gel
 #Erythromycin Ethylsuccinate
 #200mg/5ml susp, 400 mg tablets
 #Erythromycin ophth oint 0.5% (3.5g)
 #Esomeprazole (Nexium) 20, 40 mg caps
 Estradiol (Estrace) 1 mg tabs
 #Estradiol (Alora) 0.025, 0.05, 0.1 mg patch
 Estradiol (Estring) 2 mg vaginal ring
 Estratest (esterfied estrogens/
 methyltestosterone) 1.25mg/2.5mg tabs
 Estratest HS (esterfied estrogens/
 methyltestosterone)0.625mg/1.25mg tabs

#Estrogen (Premarin Vag) cream 0.625mg/g
 #Estrogen (Premarin) #0.3, #0.45, #0.625,
 0.9, #1.25 mg tablets
 #Ethambutol (Myambutol) 400mg tab
 #Evista (raloxifene) 60mg tabs
 Evista (raloxifene) 60 mg tab
 Ezetimibe (Zetia) 10 mg tab
 Feldene (piroxicam) 20 mg cap
 Felodipine (Plendil) 5, 10 mg tabs
 FemHRT (Eth Estradiol/Norethindrone)
 0.05mg/1mg tabs
 **Fentanyl 100mcg/2ml inj (2 ml vial)
 Fer-in-sol (Ferrous Sulfate) drops 15mg/ml
 (elemental iron) 50ml
 Ferrous sulfate elixir 220mg/5ml
 Ferrous sulfate 325mg tab
 Fexofenadine (Allegra) 180mg tabs
 #Finasteride (Proscar) 5 mg tabs
 #Fioricet (apap/butalbital/caffeine) tabs
 *Fiorinal (aspirin/butalbital/caffeine) tabs
 #Flagyl (metronidazole) 250,500 mg tabs
 #Flagyl(metronidazole) 0.75% vag gel (70g)
 Fleet Enema (sodium phosphate)
 Fleet Phospho Soda (sodium phosphate)
 #Flexeril (cyclobenzaprine) 5, #10 mg tabs
 #Flomax (tamsulosin) 0.4mg caps
 Flonase (fluticasone) nasal spray
 #Flovent HFA (Fluticasone) 44, 110,
 220mcg/actuation
 #Flovent Diskus (Fluticasone) 50, 100,
 250mcg/acuation
 #Fluconazole (Diflucan) 150 single-dose
 Fluconazole (Diflucan) 100, 200 mg tabs
 Flunisolide (Aerobid-M) inhaler
 #Fluocinonide cream 0.05% (30,120g)
 Fluocinonide oint 0.05% (30, 60 g)
 Fluocinonide gel 0.05% (30 g)
 Fluocinonide solution 0.05% (60 ml)
 Fluorometholone (FML) 0.1% ophth susp
 (15 ml)
 Fluorouracil(Efudex) cream 5% (40 g)
 #Fluoxetine(Prozac) 10, 20 mg capsules
 Flutamide(Eulexin) 125 mg cap
 Fluticasone (Flonase) nasal spray
 #Fluticasone (Flovent HFA) inhaler 44, 110,
 220mcg/actuation
 #Fluticasone (Flovent Diskus) inhaler 50,
 100, 250mcg/acuation

#Fluticasone/salmeterol (Advair) inhaler
 100/50, 250/50, 500mcg/50mcg/actuation
 #Fluticasone/salmeterol (Advair HFA)
 Inhaler 115mcg/21mcg/actuation
 #Folic acid 1mg tab
 #Fosamax (alendronate) 10, 35, 70 mg tab
 #Fosamax+D (alendronate+D) 70/2800 or
 #70mg/5600units tabs
 #Furosemide (Lasix) #20, #40, 80 mg tab
 #Furosemide (Lasix) 10mg/ml solution
 #Gabapentin (Neurontin) 100,300,400 mg
 cap and 600, 800mg tabs
 Gel Kam (Stannous fluoride) 0.4% tube
 toothgel
 #Gemfibrozil (Lopid) 600 mg tab
 #Gentamicin ophth soln 0.3% (5 ml)
 #Gentamicin ophth oint 0.3% (3.5gm)
 Glargine (Lantus) insulin
 #Glipizide (Glucotrol) 5, 10 mg tab
 Glipizide (Glucotrol XL) 2.5, 5, 10 mg tab
 Glucagon Injection: 1 mg
 #Glucophage (metformin) 500, 850,
 1000 mg tab
 #Glucophage ER (metformin XR)
 500, 750 mg tab
 Glucose test strips (Precision Xtra)
 #Glyburide micronized(Glynase) 3, 6 mg tab
 #Glyburide(Micronase)1.25, 2.5, 5 mg tabs
 #Griseofulvin ultramicrosize(Fulvicin)
 125 mg tabs
 #Griseofulvin 125mg/5ml susp
 Guaifenesin (Mucinex) 600mg tab
 Guaifenesin/dextromethorphan (Robitussin
 DM) 100mg/10mg/5ml soln (118ml)
 Haloperidol (Haldol) 0.5, 2 mg tab
 Homatropine ophth soln 5% (15 ml)
 Humalog(insulin lispro) 100units/ml (10 ml)
 #Hydralazine(Apresoline) 10, 25 mg tab
 #HCTZ 25, 50 mg tab; 12.5mg cap
 Hydrocerin topical cream (113g)
 *Hydrocodone/APAP (Norco) 5/325 mg tab
 Hydrocortisone 10 mg tablets
 Hydrocortisone 1% cream (30 g)
 #Hydrocortisone 2.5% #cream, oint (30 g)
 Hydrocortisone (Anusol-HC) 2.5% rectal
 cream
 #Hydrocortisone (Anusol-HC) 25 mg rectal
 supp

Hydroxychloroquine(Plaquenil) 200 mg tab
 Hydroxyurea (Hydrea) 500 mg cap
 #Hydroxyzine HCl (Atarax) 10, 25 mg tab
 #Hydroxyzine HCl 10mg/5ml syrup
 Hydroxyzine Pamoate (Vistaril) 25mg cap
 Hypromellose (Natural Balance Tears) 0.4%
 ophth soln (15ml)
 #Hytrin (terazosin) 1, 2, 5, 10 mg caps
 Hyzaar (losartan/hctz)
 50/12.5,100/12.5,100/25 mg tabs
 #Ibandronate (Boniva) 150 mg tab
 #Ibuprofen (Motrin) 200, #400, #600,
 #800 mg tab
 Ibuprofen 100mg/5ml susp (120 ml)
 and 50mg/1.25 ml infant drops (15ml)
 #Imipramine (Tofranil) 10, 25, 50 mg tab
 #Imitrex (sumatriptan) 6mg/0.5ml injection
 #Immodium (Loperamide) 2mg caps
 Inderal (propranolol) 10, 40, 60mg tabs
 Inderal LA (propranolol LA) 60, 80, 120,
 160mg caps
 #Indomethacin (Indocin) 25 mg cap
 #Insulin Aspart (Novolog) 100units/ml
 (10ml)
 #Insulin Aspart (Novolog FlexPen)
 100units/ml (3ml pen)
 #Insulin Aspart (Novolog PenFill)
 100units/ml (3ml syringe)
 #Insulin Aspart Protamine/Insulin Aspart
 (Novolog Mix 70/30 FlexPen)
 100units/ml (3ml pen)
 #Insulin Glargine (Lantus) 100units/ml
 (10 ml)
 #Insulin Glargine (SoloSTAR) 100units/ml
 (3ml pen)
 Insulin Lispro(Humalog) 100units/ml(10ml)
 #Insulin NPH (Novolin N) 100units/ml
 (10 ml)
 #Insulin regular (Novolin R) 100units/ml
 (10 ml)
 #Insulin NPH/regular (Novolin 70/30)
 100units/ml (10ml)
 #Insulin syringes 0.3, 0.5, 1 ml
 #Ipratropium (Atrovent) MDI inhaler
 #Ipratropium 0.02% inh soln (3 ml nebule)
 Ipratropium (Atrovent) 0.03% nasal spray
 #Isoniazid (INH) 300 mg tab
 Isoniazid (INH) 50mg/5ml syrup

#Isopto Carpine (Pilocarpine) 1%, 2%, 4%
 Opth Soln (15mL)
 #Isosorbide Dinitrate (Isordil) 10, 30 mg tab
 #Isosorbide Dinitrate SR (Dilirate-SR)
 40mg tablets
 #Isosorbide mononitrate ER (Imdur) 30,
 60mg tab
 #Janumet (sitagliptin/metformin) 50/500,
 50mg/1,000mg tabs
 #Januvia (sitagliptin) 25, 50, 100mg tab
 #Keflex(cephalexin)125, #250mg/5ml susp
 #Keflex (cephalexin) 250, 500mg capsules
 #Kenalog (Triamcinolone)
 #Cream 0.1% (30g, 80g)
 Dental paste 0.1% in Orabase (5g)
 Lotion 0.1% (60ml)
 Oint 0.1% (15g, 80g)
 Inj 40mg/ml
 Ketoconazole (Nizoral) 2% shampoo
 Ketoconazole (Nizoral) 200mg tab
 Ketoconazole (Nizoral) 2% cream (30g)
 Ketorolac(Acular) 0.5% oph sol (5 ml)
 Ketorolac (Acular LS) 0.4% oph sol (5ml)
 #*Klonopin (clonazepam) #0.5, 2 mg tabs
 Lac-Hydrin (Ammonium Lactate)
 Lotion: 12% (227g)
 #Lactulose soln 10g/15ml
 Lamisil (terbinafine) 250 mg tab
 Lancets (100/box)
 #Lanoxin (digoxin) 0.125, 0.25 mg tabs
 Lanoxin (digoxin) 50mcg/ml soln
 #Lantus (insulin glargine) 100units/ml
 (10 ml)
 #Lantus SoloSTAR (insulin glargine)
 100units/ml (3ml pen)
 #Lasix (furosemide) #20, #40, 80mg tabs
 #Lasix (furosemide) 10mg/ml soln
 #Latanoprost (Xalatan) 0.005% ophth soln
 (2.5ml)
 Leuprolide (Lupron) 3.75, 7.5mg/month
 and 11.25, 22.5mg/3-month kits
 #Levitra (vardenafil) 5, 10, 20 mg tabs
 #Levofloxacin (Levaquin) 500, 750 mg tabs
 #Levonorgestrel(Next Choice) 0.75mg tabs
 #Levothyroxine (Synthroid) 0.025, 0.05,
 0.075, 0.088, 0.1, 0.112, 0.125, 0.137,
 0.15, 0.175, 0.2, 0.3 mg tabs
 Lidocaine 2% jelly (30g)

Lidocaine 5% oint (30g)
 Lidocaine HCl soln 2%, viscous
 Lidocaine HCl (Xylocaine) 1% (20ml),
 2% (50ml) inj
 Lidocaine HCl with epinephrine (Xylocaine)
 1% with 1:100,000 (20ml) inj
 Liothyronine (Cytomel) 25mcg, 5mcg tabs
 #Lipitor (atorvastatin) 10, 20, 40, 80 mg tabs
 #Lisinopril (Zestril) 5, 10, 20, 40 mg tabs
 #Lisinopril/HCTZ (Zestoretic) 10/12.5,
 20/12.5, 20mg/25mg tabs
 #Lithium (Eskalith) 150, 300 mg caps
 Lithobid (Lithium carbonate extended
 release) 300mg tab
 *Lomotil (diphenoxylate/atropine) tabs
 #Loperamide (Immodium) 2 mg cap
 #Lopid (gemfibrozil) 600mg tabs
 #Lopressor (metoprolol tartate) 25, 50,
 100mg tabs
 Loratadine(Claritin) 1mg/ml syrup
 Loratadine(Claritin) 10 mg tabs
 *Lorazepam (Ativan) 1, 2mg tabs
 Losartan (Cozaar) 25, 50, 100 mg tabs
 Losartan/HCTZ (Hyzaar)
 50/12.5, 100/12.5, 100/25mg tabs
 #Lotrel (amlodipine/benazepril) 2.5/10,
 5/10, 5/20, 5/40, 10/20, 10/40 mg tabs
 Lovastatin (Mevacor) 20 mg tab
 Lovenox (enoxaparin) 30, 40, 60, 100, 120,
 150 mg inj
 Low Ovril (Low-Ogestrel) 0.03mg ethinyl
 estradiol/0.3mg norgestrel tabs
 #Lutera (Alesse) 0.02mg ethinyl estradiol/
 0.1mg levonogestrel tabs
 Maalox(aluminum, magnesium,simethicone)
 200mg/200mg/20mg/5ml susp
 #Macrobid (nitrofurantoin monohydrate
 macrocrystals) 100 mg caps
 #Macrochantin (nitrodurantoin
 macrocrystals) #50, 100mg caps
 Magic Mouthwash (Benadryl, Lidocaine
 Viscous, Maalox)
 #Maxalt MLT (rizatriptan) 5, 10 mg tabs
 Maxitrol (Neo/Poly/Dex) ophth susp
 #Maxzide (HCTZ/triamterene) 25/37.5,
 50mg/75 mg tab
 Mebendazole (Vermox) 100 mg tab
 Meclizine (Antivert) 25 mg tab

#Medroxyprogesterone (Provera) 2.5, 5, 10mg tabs
 Medroxyprogesterone (Depo-Provera) 150mg/ml inj
 Megestrol(Megace) 40 mg tab
#Meloxicam (Mobic) 7.5, 15 mg tabs
****Meperidine (Demerol) 50 mg tabs;**
 75mg/ml inj (1 ml syringe)
 Mesalamine (Asacol) 400mg tablets
 Mestinon (Pyridostigmine) 60, 180mg tabs
 Metamucil (Psyllium) powder (14oz) for oral suspension
 Metaproterenol (Alupent) MDI
#Metformin (Glucophage) 500, 850, 1000 mg tab
#Metformin(Glucophage XR)500,750mg tab
#Methocarbamol (Robaxin) 500mg tab
#Methotrexate 2.5 mg tab
 Methyl dopa 250 mg tab
 Methylergonovine 0.2 mg tab
****Methylphenidate 20mg SR tab**
*****Methylphenidate (Ritalin) 5, 10mg tab**
*****Methylphenidate ER (Concerta) 18, 27, 36, 54mg tab**
 Methylprednisolone (Medrol Dose Pak) 4mg tabs
 Methylprednisolone (Solu-Medrol) 1,000mg, 125mg, 40mg inj
 *Methyltestosterone 10mg tabs
#Metoclopramide (Reglan) 5mg/5ml soln
#Metoclopramide (Reglan) 10 mg tab
 Metoclopramide (Reglan) 10mg/2ml inj
 Metolazone(Zaroxolyn) 2.5, 5mg tab
#Metoprolol succinate (Toprol XL) 25, 50, 100, 200mg tabs
#Metoprolol tartate (Lopressor) 25, 50, 100mg tab
 Metronidazole (Metro-Gel) 1% top gel (30g)
#Metronidazole 0.75% vag gel (70g)
#Metronidazole(Flagyl) 250, 500 mg tab
 Micardis (telmisartan) 20, 40, 80 mg tabs
 Micardis HCT (telmisartan/hctz) 40/12.5, 80/12.5, 80/25 mg tabs
 Miconazole 2% cream (60g)
 Miconazole 2% vaginal cream
 *Midrin (Acetaminophen, Isometheptene, Dichloralphenazone) 325/65/100 mg caps
 Minocycline 50, 100 mg caps

Miralax (Polyethylene Glycol 3350) powder for oral suspension (238g, 527g)
 Mircette (ethinyl estradiol/desogestrel) 0.02mg/0.15mg, placebo, 0.01mg-EE tab
 Mirtazapine (Remeron) 15, 30 mg tab
 Misoprostol(Cytotec) 200 mcg tab
#Mobic (meloxicam) 7.5, 15mg tabs
#Mometasone (Asmanex Twisthaler) 110, 220mcg/inhalation
 Mometasone (Nasonex) nasal spray
#Montelukast (Singulair) 4mg oral granules
#Montelukast (Singulair) 4, 5mg chew tab
#Montelukast (Singulair) 10mg tab
*****Morphine CR (MS Contin) #15, 30, #60mg tab**
****Morphine IR 15, 30mg tab**
****Morphine 10mg/ml inj (1 ml syringe)**
#Motrin (ibuprofen) 200, #400, #600, #800mg tabs
 Moxifloxacin(Vigamox)0.5% oph sol (3ml)
#Mupirocin(Bactroban)2% cream, #oint(30g)
 Muro-128 (Sodium Chloride 5%) ophth solution (5ml), ointment (3.5g)
 Mucinex (guaifenesin) 600mg tab
 Mycolog II (nystatin/triamcinolone) cream (15g)
#Myambutol (Ethambutol) 400mg tab
 Mydracyl (Tropicamide) 1% Ophth Soln (15ml)
 Naphcon-A (Naphazoline/Pheniramine) Ophth Soln (15mL)
#Naproxen (Naprosyn) #250, 375, #500 mg tab
#Naproxen sodium (Anaprox) 275, 550mg tab
#Naproxen 125mg/5ml susp
 Nasonex (mometasone) nasal spray
 Natural Balance Tears (hypromellose) 0.4% ophth soln (15ml)
#Neosporin (gramicidin, neomycin, polymyxin B) Oph soln
#Neurontin (gabapentin) 100, 300, 400 caps 600, 800 mg tabs
#Nexium (esomeprazole) 20, 40mg caps
#Next Choice (Levonorgestrel) 0.75mg tabs
 Niacin ER 250 mg tabs
 Niacin 50, 100, 500 mg tabs
#Niaspan(niacin ER)500, 750, 1000 mg tabs

N'Ice Lozenges (menthol 5mg)
 #Nifedipine (Adalat CC) 30, 60, 90 mg tabs
 #Nitrofurantoin macrocrystal (Macrochantin)
 #50, 100 mg caps
 #Nitrofurantoin macrocrystal/monohydrate
 (Macrobid) 100 mg caps
 #Nitroglycerin 0.3, #0.4 mg sl tab
 #Nitroglycerin 0.4 mg/spray sl spray
 Nitroglycerin 6.5 mg cap
 Nitroglycerin oint 2% (30 g)
 #Nitroglycerin trans-dermal patches 0.1, 0.2,
 0.4mg/hr (30/box)
 #Nolvadex (Tamoxifen) 10mg tabs
 *Norco (hydrocodone/APAP) 5/325 mg tabs
 #Nor Q-D (norethindrone) 0.35 mg tabs
 #Nordette (ethinyl estradiol/levonorgestrel)
 0.03mg/0.15mg tabs
 #Norethindrone (Nor-QD) 0.35 mg tabs
 Norpramin (desipramine) 25mg tabs
 #Nortriptyline (Pamelor) 10, 25 mg caps
 #Norvasc (amlodipine) 2.5, 5, 10 mg tabs
 #Novolin R (insulin regular) 100units/ml
 (10ml)
 #Novolin N (insulin NPH) 100units/ml
 (10ml)
 #Novolin 70/30 (insulin NPH/regular)
 100units/ml (10ml)
 #Novolog(insulin aspart) 100units/ml(10ml)
 #Novolog FlexPen (insulin aspart)
 100units/ml (3ml pen)
 #Novolog PenFill (insulin aspart)
 100units/ml (3ml syringe)
 #Novolog Mix 70/30 FlexPen (insulin aspart
 protamine/insulin aspart) 100units/ml
 (3ml pen)
 NovoPen 3 insulin injection device
 Nuvaring (Ethinyl Estradiol/Etonogestrel):
 0.015mg/0.12mg/24hrs vaginal ring
 Nystatin 500,000 unit tablets
 #Nystatin 100,000units/g cream, oint (30g)
 Nystatin topical powder
 #Nystatin 100,000 units/ml oral susp
 Ofloxacin (Ocuflox) ophth soln 0.3% (5ml)
 #Olopatadine(Patanol)0.1% ophth soln(5ml)
 #Omeprazole (Prilosec) 10, 20mg cap
 Omnicef (Cefdinir) 125mg/5ml suspension
 Ondansetron (Zofran) 4, 8mg tabs

#Ortho Novum 1/35 (Norinyl) 0.035mg
 ethinyl estradiol/1mg norethindrone tab
 #Ortho-Cept (Reclipsen) 0.03mg ethinyl
 estradiol/0.15mg desogestrel tab
 #Ortho-Cyclen (ethinyl estradiol/
 norgestimate): 0.035mg/0.25mg tab
 Ortho Evra Patch (Ethinyl estradiol/
 norelgestromin) 0.02mg/0.15mg/24hr
 patch
 #Ortho Tri-Cyclen (Trinessa)
 0.035mg ethinyl estradiol/0.18mg,
 0.215mg, 0.25mg norgestimate tabs
 #Ortho Tri-Cyclen Lo (ethinyl estradiol/
 norgestimate) 0.025mg/0.18mg,
 0.215mg, then 0.25mg tabs
 #Oxybutynin ER(Ditropan XL) 5, 10 mg tab
 Oxybutynin (Ditropan) 5mg tabs;
 5mg/5ml soln
 **Oxycodone/APAP(Tylox)5mg/500mg cap
 ***Oxycodone/APAP (Percocet) 5/325 tab
 Oxymetazoline (Afrin) 0.05% nasal spray
 Pancrease (5,000/27,000/17,000) caps
 Paroxetine (Paxil) 20, 40 mg tabs
 #Patanol(Olopatadine)0.1% ophth soln(5ml)
 Paxil (paroxetine) 20, 40 mg tabs
 Penicillin G benzathine (Bicillin L-A)
 1,200,000 units/2ml inj
 #PenicillinVK 250mg/5ml susp
 #PenicillinVK 250, 500 mg tab
 Pentoxifylline (Trental) 400 mg tablets
 Pepto-Bismol (Bismuth subsalicylate)
 262mg chew tabs
 ***Percocet(oxycodone/apap) 5/325mg tab
 #Peridex (Chlorhexidine) 0.12% (16oz)
 oral rinse
 #Permethrin (Elimite) cream 5% (60 g)
 #Phenazopyridine(Pyridium)100 mg tab
 **Phenobarbital 30mg tablets
 **Phenobarbital elix 20mg/5ml (16oz)
 #Phenergan(promethazine)12.5, 25mg supp
 #Phenergan (promethazine) 25mg tab
 #Phenergan (promethazine) 6.25mg/5ml
 syrup
 #Phenytoin (Dilantin) 125mg/5ml susp
 #Phenytoin (Dilantin) 30, #100 mg cap
 #Phenytoin (Dilantin) 50 mg chew tab
 #Pilocarpine 1, 2, 4% ophth solution
 #Pilocarpine (Pilopine HS) 4% ophth gel

#Pimecrolimus (Elidel) 1% cream (30g)
 Piroxicam (Feldene) 20 mg cap
 Plaquenil (hydroxychloroquine) 200 mg tab
 #Plavix (clopidogrel) 75 mg tab
 Plendil (felodipine) 5, 10 mg tabs
 Podofilox(Condylox) 0.5% (3.5mL) top soln
 Polyethylene Glycol 3350 (Miralax)
 powder for oral suspension (238g, 527g)
 #Polytrim (polymyxin B, trimethoprim)
 ophth soln 10ml
 #Potassium Chloride 20 meq/packet
 #Potassium Cl (Klor-Con) 8, #10, #20 meq
 tablets
 Potassium citrate (Urocit-K) 10 meq tab
 #Pravastatin (Pravachol) 10, 20, 40 mg tabs
 Prazosin (Minipress) 1, 2, 5 mg caps
 Precision Xtra monitors
 Precision Xtra test strips (100/box)
 #Prednisolone (PredForte) 1% ophth susp
 #Prednisolone (PredMild) 0.12% ophth susp
 #Prednisolone (Prelone) 15mg/5ml soln
 Prednisolone (Pediapred) 5mg/5ml soln
 #Prednisone #1, #5, #10, #20, 50 mg tab
 #Premarin (Conj Estrogen) #0.3, #0.45,
 #0.625, 0.9, #1.25mg tabs
 #Premarin Vaginal Cream (Conj Estrogen)
 0.625mg/g
 Premesis-RX prenatal vitamin
 #Prempro(estrogen/medroxyprogesterone)
 0.3/1.5, 0.45/1.5, 0.625/2.5, 0.625/5 tabs
 #Prenatal Vitamins tab
 Prevident 5000 Plus (Sodium Flouride)
 1.1% toothpaste
 #Prilosec (omeprazole) 10, 20 mg caps
 Primidone 50 mg tablets
 #Probenecid (Benemid) 500 mg tab
 Proctofoam-HC (hydrocortisone 1%/
 pramoxine 1%) foam
 Progesterone (Prometrium) 100 mg caps
 #Promethazine(Phenergan)12.5, 25mg sup
 #Promethazine (Phenergan) 25 mg tab
 #Promethazine (Phenergan) 6.25mg/5ml
 syrup
 Promethazine (Phenergan) 25mg/ml inj.
 Promethazine DM (promethazine/
 dextromethorphan) 6.25/15mg/5ml syrup
 Proparacaine(Alcaine) 0.5%(15ml) oph soln
 Propranolol (Inderal) 10, 40, 60 mg tab

Propranolol LA (Inderal LA) 60, 80, 120,
 160 mg caps
 #Propylthiouracil (PTU) 50 mg tab
 #Proscar(finasteride) 5mg tab*not Propecia*
 #Proventil (Albuterol) MDI 17g inhaler
 #Provera (medroxyprogesterone) 2.5, 5,
 10mg tab
 #Prozac (fluoxetine) 10, 20 mg caps
 Pseudoephedrine (Sudafed) 30mg tab
 Pseudoephedrine (Sudafed) 30 mg/5ml soln
 Psyllium (Metamucil) powder for oral
 suspension (14oz)
 Pulmicort (budesonide) 0.25mg/2ml,
 0.5mg/2ml nebulas (2ml)
 #Pyrazinamide 500 mg tablets
 #Pyridium (phenazopyridine) 100 mg tabs
 Pyridostigmine (Mestinon) 60, 180 mg tab
 Pyridoxine (Vit-B₆) 50 mg tab
 Quastran-Light (Cholestyramine light)
 powder for oral suspension
 #Quetiapine (Seroquel) 25, 100, 200, 300mg
 tablets
 #Quetiapine XR (Seroquel XR) 200, 300,
 400 mg tab
 #Raloxifene (Evista) 60mg tablets
 #Ramipril (Altace) 1.25, 2.5, 5, 10mg caps
 #Ranitidine (Zantac) 150 mg tab
 #Ranitidine (Zantac) 75mg/5ml Syrup
 #Reglan (metoclopramide) 10 mg tabs
 #Reglan (metoclopramide) 5mg/5ml soln
 Reglan (metoclopramide) 10mg/2ml inj
 Remeron (mirtazapine) 15, 30 mg tab
 #*Restoril (temazepam) 15, 30 mg caps
 #Retin-A (tretinoin) 0.025%, 0.05% cream
 Retin-A (tretinoin) 0.025% gel
 RID(piperonyl butoxide/pyrethrins) top soln
 (118ml)
 #Rifampin 300 mg capsules
 #Risperidone (Risperdal) 1 mg tablets
 #Risperidone (Risperdal) 1mg/ml soln
 #**Ritalin (methylphenidate) 5, 10mg tabs
 #Rizatriptan (Maxalt) MLT 5, 10 mg tabs
 #Robaxin (methocarbamol) 500mg tabs
 *Robitussin AC(guaifenesin/codeine)
 100mg/10mg/5ml (118ml) soln
 Robitussin DM(guaifenesin/dextromethor)
 100mg/10mg/5ml (118ml) soln
 Rocaltrol (calcitriol) 0.25 mcg cap

Rocephin (Ceftriaxone) 250mg, 1g inj
 Salicylic acid (Mediplast) 2x3 inch 40%
 Saline Nasal spray
 #Salmeterol (Serevent) Diskus 50mcg/dose
 Salmeterol/Fluticasone (Advair)
 50/100, 50/250, 50mcg/500mcg
 #Salsalate (Disalcid) 500, 750 mg tab
 #Selenium sulfide 2.5% shampoo (4oz)
 #Septra DS(SMX/TMP) 800mg/160mg tab
 #Septra Suspension (SMX/TMP)
 200mg/40mg/5ml
 #Seroquel (Quetiapine) 25, 100, 200, 300mg
 tabs
 #Seroquel XR (Quetiapine) 200,300,
 400 mg tab
 #Sertraline (Zoloft) 25, 50, 100 mg tab
 #Silver sulfadiazine (Silvadene) 1% cream
 (60g, 400g)
 Simethicone 80 mg chew tabs
 #Simvastatin(Zocor)5, 10, 20, 40, 80 mg tab
 Simvastatin/Ezetimibe (Vytorin)
 10/10, 10/20, 10/40, 10mg/80mg tabs
 #Sinemet 10/100, 25/100, 25mg/250mg tabs
 #Sinequan(doxepin)#10,#25,#75,#50,
 100mg cap; #10mg/ml soln
 #Singulair (montelukast) 4mg packet;
 4, 5 mg chew tab; 10 mg tab
 #Sitagliptin (Januvia) 25, 50, 100mg tab
 #Sitagliptin/Metformin (Janumet) 50/500,
 50mg/1,000mg tabs
 Sodium bicarbonate 10 grain tablets
 Sodium Cl 0.9% inhal sol 3 ml (100/box)
 Sodium Cl (Muro-128) oph soln 5%(15 ml)
 Sodium Fluoride (Prevident 5000 Plus)
 1.1% toothpaste
 #Spacer, inhaler
 Spiriva Handihaler (Tiotropium) inhaler
 18mcg/dose
 #Spironolactone(Aldactone)#25, 100 mg tab
 Stannous fluoride (Gel Kam) 0.4% tube
 toothgel
 Sucralfate (Carafate) 1 g tab
 Sudafed (Pseudoephedrine) 30mg tab
 Sudafed (Pseudoephedrine) 30 mg/5ml soln
 # Sulfacetamide Sodium (Sulamyd) 10%
 (15mL) Ophth Soln
 #Sulfasalazine (Azulfidine) 500 mg tab

#Sulfasalazine enteric coated (Sulfazine EC)
 500mg tab
 #Sumatriptan (Imitrex) 6 mg/0.5ml injection
 Symbicort (budesonide/formoterol) inhaler
 80/4.5, 160mcg/4.5mcg
 #Symmetrel (amantadine) 100mg cap,
 50mg/5ml syrup
 #Synthroid (levothyroxine) 0.025, 0.05,
 0.075, 0.088, 0.1, 0.112, 0.125, 0.137,
 0.15, 0.175, 0.2, 0.3 mg tabs
 #Syringes: 31 gauge 5/16" needles
 0.3, 0.5, 1ml
 Systane Lubricant eye drops
 Tagamet (cimetidine) 300, 400 mg tab
 #Tamoxifen (Nolvadex) 10 mg tab
 #Tamsulosin (Flomax) 0.4 mg caps
 #Tegretol (carbamazepine) #100mg chew
 tabs, #200mg tabs, 200mg XR tabs,
 300mg ER tabs; #100mg/5ml susp
 Telmisartan (Micardis) 20, 40, 80 mg tab
 Telmisartan/HCTZ (Micardis HCT)
 40/12.5, 80/12.5, 80mg/25mg tabs
 #*Temazepam (Restoril) 15, 30 mg cap
 #Tenormin (Atenolol) 25, 50, 100mg tabs
 #Terazosin (Hytrin) 1, 2, 5, 10 mg caps
 Terbinafine (Lamisil) 250 mg tabs
 Terconazole (Terazol 7) vag cream (45g)
 Tessalon Pearles (benzonatate) 100, 200 mg
 caps
 Test strips, Precision Xtra (100/box)
 *Testosterone Cypionate (Depo-
 Testosterone) 200mg/ml inj (1 ml)
 Tetracaine (Pontocaine) 0.5% ophth soln
 (15ml)
 #Tetracycline (Sumycin) 250 mg cap
 #Theophylline ER (12 hour) 100, #200,
 #300mg tab
 #Theophylline 80mg/15ml oral elixir
 Thiamine (Vit B₁) 100 mg tab
 Thyroid desiccated (Armour Thyroid) 15,
 30, 60mg (¼, ½ & 1 grain) tabs
 #Tiazac (diltiazem ER) 120, 180, 240, 300,
 360 mg caps
 Tiotropium (Spiriva Handihaler) inhaler
 18mcg/dose
 #Timolol (Timoptic) 0.25% (5ml), 0.5%
 (10ml) ophth solution

#Timolol ophth gel (Timoptic XE) 0.25%,
 0.5% (5ml)
 Tobradex (tobramycin/dexamethasone)
 0.3mg/0.1% ophth oint
 Tobramycin 3% ophth soln (5ml)
 #Tofranil (imipramine) 10, 25, 50mg tabs
 #Tolterodine (Detrol LA) 2, 4 mg caps
 #Toprol XL (metoprolol succinate) 25, 50,
 100, 200mg tabs
 #Tramadol (Ultram) 50 mg tablets
 #Trazodone (Desyrel) 50, 100 mg tab
 Trental (pentoxifylline) 400 mg tab
 #Tretinoin (Retin A) 0.025%, 0.05% cream
 Tretinoin (Retin-A) 0.025% gel
 #Triamcinolone (Kenalog)
 #Cream 0.1% (30g, 80g)
 Dental paste 0.1% in Orabase (5g)
 Lotion 0.1% (60ml)
 Oint 0.1% (15g, 80g)
 Inj 40mg/ml
 Triamcinolone (Nasacort AQ) nasal spray
 #Triamterene/Hydrochlorothiazide
 (Maxzide) 37.5/25, 75mg/50mg tabs
 #Trihexyphenidyl 2mg tab, 0.4mg/ml elixir
 #TMP/SMX (Bactrim DS/Septra DS)
 160mg/800mg tab
 #TMP/SMX (Bactrim/Septra)
 40mg/200mg/5ml susp
 Tropicamide (Mydracil) 1% Ophth Soln
 (15ml)
 Trusopt(dorzolamide) 2% ophth soln (10ml)
 Tylenol (Acetaminophen) 100mg/ml drops
 Tylenol (Acetaminophen) 160mg/5ml susp
 #*Tylenol w/ codeine elixir
 (Acetaminophen/codeine)
 120mg/12mg/5ml
 #*Tylenol #3 (Acetaminophen/codeine)
 300mg/30mg tabs
 Tylenol (Acetaminophen) 325, 500 mg tab
 Tylenol (Acetaminophen) 120mg supps
 #Ultram (tramadol) 50 mg tab
 Urocit-K (Potassium Citrate) 10mEq tabs
 #Uroxatrol (alfuzosin XR) 10 mg tabs
 #*Valium (diazepam) 5 mg tabs;
 5mg/5ml soln
 #Valsartan (Diovan) 40, 80, 160, 320mg tab
 #Valsartan/HCTZ (Diovan HCT)
 80/12.5, 160/12.5, 160/25, 320/12.5,

320mg/25mg tabs
 #Vardenafil (Levitra) 5, 10, 20 mg tabs
 Venlafaxine(Effexor XR)37.5,75,150mg cap
 Verapamil IR (Calan) 40, 80, 120 mg tabs
 Verapamil SR (Verelan) 120, 180mg caps
 #Verapamil ER (Covera-HS) 120, 180,
 240mg tabs
 Verapamil ER (Verelan PM) 180mg caps
 Vigamox (Moxifloxacin) 0.5% Ophth Soln
 (3ml)
 Vistaril (hydroxyzine pamoate) 25mg caps
 Vitamin B₁ (Thiamine) 100mg tabs
 Vitamin B₆ (Pyridoxine) 50mg tabs
 Vitamin B₁₂ inj (cyanocobalamin)
 1000 mcg/ml (1ml)
 Vitamin D (ergocalciferol) 1.25mg cap
 #Vitamins, Prenatal (+1mg folic acid)
 Voltaren (Diclofenac) 0.1% ophth solution
 Vytorin (ezetimibe/simvastatin) 10/10,
 10/20, 10/40, 10mg/80mg tab
 #Warfarin (Coumadin) 1, 2, 2.5, 3, 5, 7.5,
 10mg tab
 #Wellbutrin SR (bupropion SR) 100,
 150 mg tab
 #Xalatan (latanoprost) 0.005% ophth soln
 *Xanax (alprazolam) 0.25, 0.5mg tabs
 Xylocaine (Lidocaine HCl) soln 2%, viscous
 Xylocaine (Lidocaine HCl) 1% (20ml),
 2% (50ml) inj
 Xylocaine (Lidocaine HCl with epinephrine)
 1% with 1:100,000 (20ml) inj
 #Yasmin (ethinyl estradiol/drospirenone)
 0.03mg/3mg tabs
 #Yaz (ethinyl estradiol/drospirenone)
 0.02mg/3mg tabs
 Zafirlukast (Accolate) 10, 20mg tabs
 #Zantac (ranitidine) 150 mg tabs
 #Zantac (ranitidine) 75mg/5ml syrup
 Zarontin (Ethosuximide) 250mg caps
 #Zestoretic (lisinopril/HCTZ) 10/12.5,
 20/12.5, 20mg/25mg tabs
 Zetia (ezetimibe) 10mg tab
 Zinc oxide 20% oint (30g)
 #Zithromax (azithromycin) 250,500 mg tabs
 #Zithromax (azithromycin) #100mg/5ml,
 200mg/5ml susp
 #Zithromax (azithromycin) 1 gram packet
 #Zocor(simvastatin)5, 10, 20, 40, 80 mg tabs

Zofran (ondansetron) 4, 8mg tabs
 Zolmitriptan(Zomig) 2.5, 5 mg tab
 Zolmitriptan ODT (Zomig ZMT) 2.5, 5mg orally disintegrating tabs
 #Zoloft (sertraline) 25, 50, 100 mg tab
 #*Zolpidem (Ambien) 5 & 10mg tab
 Zovia 1/35E (ethinyl estradiol/ethynodiol diacetate) 0.035mg/1mg tabs
 #Zovirax (Acyclovir) 200mg caps; 400, 800mg tab
 #Zovirax (Acyclovir) 200mg/5ml susp
 Zovirax (Acyclovir) 5% cream (5g)
 Zyrtec (Cetirizine) 10mg tabs; 5mg/5ml soln

Therapeutic Classification

ANALGESICS

ANTIRHEUMATICS

#Azulfidine (Sulfasalazine) Tabs: 500mg
 #Sulfazine EC (Sulfasalazine EC) Tabs: 500mg
 Imuran (Azathioprine) Tabs: 50mg
 #Methotrexate Tabs: 2.5mg
 Plaquenil (Hydroxychloroquine) Tabs: 200mg

MUSCLE RELAXANTS

#Flexeril (Cyclobenzaprine) Tabs: 5, #10mg
 Methergine (Methylergonovine) Tabs: 0.2mg
 #Robaxin (Methocarbamol) Tabs: 500mg

NSAIDS

#Disalcid (Salsalate) Tabs: 500 & 750mg
 Feldene (Piroxicam) Caps: 20mg
 #Indocin (Indomethacin) Caps: 25mg
 #Meloxicam (Mobic) Tabs: 7.5, 15 mg
 #Motrin (Ibuprofen) Tabs: 200, #400, #600, #800mg;
 Susp: 100mg/5mL;
 Infant Drops: 50mg/1.25ml
 #Naprosyn (Naproxen) Tabs: #250, 375, #500mg
 #Anaprox (Naproxen sodium) Tabs: 225, 550mg
 #Naproxen Sol'n: 125mg/5ml

BCF Drugs

COX-2

Celecoxib (Celebrex) Caps: 100, 200mg

OPIOID ANALGESICS/COMBINATIONS

*Codeine Sulfate Tabs: 30mg
 **Demerol (Meperidine) Tabs: 50mg; Inj: 75mg/ml (1 ml syringe)
 ***MS Contin (Morphine) Tabs: #15, 30, #60mg
 **Morphine IR Tabs: 15, 30mg
 **Morphine Inj: 10mg/ml (1 ml syringe)
 *Norco(hydrocodone/APAP) Tabs: 5/325mg
 ***Percocet (Oxycodone/APAP) Tabs: 5mg/325mg
 **Sublimaze (Fentanyl) 100mcg/2ml inj (2 ml vial)

***Tylenol #3 (APAP/Codeine) Tabs: 300mg/30mg
 **Tylenol w/Codeine (Codeine/APAP) Elix: 120mg/12mg/5mL
 *Fiorinal (Butalbital/ASA/Caffeine) Caps: 50mg/325mg/40mg
 *Midrin (Isometheptene/ Dichloralphenazone/APAP) Caps: 65mg/100mg/325mg
 #Fioricet (Butalbital/APAP/Caffeine) Tabs: 50mg/325mg/40mg

OTHER ANALGESICS

#Tramadol (Ultram) Tabs: 50mg
 Tylenol (APAP) Tabs: 325, 500mg;
 Infant Drops 10mg/0.1mL;
 Elixir: 160mg/5mL
 Supp: 120mg
 Xylocaine (Lidocaine HCl) Viscous Soln: 2%
 Xylocaine (Lidocaine HCl) Inj: 1% (20ml), 2% (50ml)
 Xylocaine (Lidocaine HCl with epinephrine) Inj: 1% with 1:100,000 (20ml)

*Schedule III-V Drugs

**Schedule II Drugs

ANTIBIOTICS

ANTIBACTERIALS

Penicillins

#Amoxicillin; #Caps: 250 & 500mg;
Tabs: 875mg; Chew Tabs: 250mg
#Amoxicillin Suspension: 125, 200, #250,
#400 mg/5mL
#Augmentin (Amox/Clav) Tabs: 250,
#500, #875mg;
#Susp: 200, 250, 400mg/5ml
#Augmentin ES (Amox/Clav) Susp:
600mg/5ml
#Dynapen (Dicloxacillin) Caps: 250mg
Bicillin L-A (penicillin G benzathine)
1,200,000 units/2ml
#Penicillin VK Tabs: 250 & 500mg;
Susp: 250mg/5mL

Cephalosporins

Cefzil (Cefprozil) Tabs: 250mg;
Susp: 125 & 250 mg/5mL
#Keflex (Cephalexin) #Caps: 250, 500mg
Susp: 125 & #250 mg/5mL
Omnicef (Cefdinir) Susp: 125mg/5ml
Rocephin (Ceftriaxone) Inj: 250mg, 1g
Vantin (Cefpodoxime) Susp: 100mg/5mL

Macrolides

Biaxin (Clarithromycin) Tabs: 500mg
#Ery-Tab (Erythromycin delayed released)
Tabs: 250 mg
#Erythromycin Ethylsuccinate Tabs:
400mg; #Susp: 200mg/5mL
#Erythrocin (Erythromycin stearate) Tabs:
250mg
#Zithromax (Azithromycin) #Tabs: 250 &
500mg, Suspension: #100/5,
200mg/5mL, #Soln: 1g

Quinolones

#Levaquin (Levofloxacin) Tabs: 500,750mg
#Cipro (Ciprofloxacin) Tabs: 100, 250,
500mg

Tetracyclines

Minocin (Minocycline) Caps: 50 & 100mg
#Sumycin (Tetracycline) Caps: 250mg
#Vibramycin (Doxycycline) Tabs: 100mg

Combination Antibiotics (Sulfa- Containing)

#Bactrim/Septra (SMX/TMP) DS Tabs:
800mg/160mg; Susp: 200mg/40mg/5mL

Miscellaneous Antibacterials

#Cleocin (Clindamycin) #Caps: 150mg
Susp: 75mg/5ml
#Flagyl (Metronidazole) Tabs: 250, 500 mg
#Macrobid (Nitrofurantoin monohydrate
macrocrystals) Caps: 100mg
#Macrochantin (Nitrofurantoin
macrocrystals) Caps: #50mg & 100mg

ANTIFUNGALS

#Diflucan (Fluconazole) Tabs: 100, #150
200mg
*150mg tabs for 1-time dosing
#Griseofulvin (Fulvicin-Ultramicronized)
Tabs: 125mg
#Grifulvin-V (Griseofulvin)
Susp: 125mg/5mL
Lamisil (Terbinafine) Tabs: 250mg
#Nilstat (Nystatin) Tabs: 500,000 units;
#Susp: 100,000 units/mL
Nizoral (Ketoconazole) Tabs: 200mg

ANTIMYCOBACTERIALS

#INH (Isoniazid) #Tabs: 300mg;
Syrup: 50mg/5ml
#Pyrazinamide Tab: 500 mg
#Rifadin (Rifampin) Caps: 300 mg
#Myambutol (Ethambutol) Tab: 400mg

ANTIPARASITICS

Vermox (Mebendazole) Chew Tabs: 100mg

ANTIVIRALS

#Symmetrel (Amantadine) Caps: 100mg;
Syrup: 50mg/5ml
#Zovirax (Acyclovir) Caps: 200mg;
Tabs: 400 & 800mg; Susp: 200mg/5ml

CARDIOLOGY

ANTIDYSRHYTHMICS

#Cordarone (Amiodarone) Tabs: 200mg
#Lanoxin (Digoxin) #Tabs: 0.125, 0.25mg;
Soln: 50mcg/ml
Norpace (Disopyramide) Caps: 100, 150mg

ANTIHYPERLIPIDEMIC AGENTS

Bile Acid Binding Agents

Questran Light (Cholestyramine Resin)
Powder: 210g

FIBRIC ACID AGENTS

#Lopid (Gemfibrozil) Tabs: 600mg

HMG CoA Reductase Inhibitors (Statins)

#Lipitor (atorvastatin) Tabs: 10,20,40,80 mg
#Mevacor (Iovastatin) Tab: 20 mg
#Pravachol (Pravastatin) Tabs: 10, 20, 40mg
Vytorin (ezetimibe/simvastatin) Tabs:
10/10, 10/20, 10/40, 10mg/80mg
#Zocor (Simvastatin) Tabs:5,10,20,40,80mg

Miscellaneous Agents

Niacin Tabs: 50, 100, 500mg; Sustained
Release
Tabs: 250mg
#Niaspan(Niacin ER)Tabs: 500,750,1000mg
Zetia (ezetimibe) Tab: 10 mg

ANTIHYPERTENSIVE AGENTS

ACE Inhibitors

#Altace (Ramipril) Caps: 1.25, 2.5, 5, 10mg
#Capoten (Captopril) Tabs: 12.5, 25, 50mg
#Lotrel (Benazepril/Amlodipine) Tabs:
2.5/10, 5/10, 5/20, 5/40, 10/20, 10/40mg
#Prinivil/Zestril (Lisinopril) Tabs: 5, 10, 20,
40mg
#Zestoretic (lisinopril/hctz) Tabs: 10/12.5,
20/12.5, 20/25 mg

Angiotensin II Receptor Blockers

#Cozaar (Losartan) Tabs: 25, 50, 100mg
#Diovan(Valsartan)Tabs:40, 80, 160, 320mg
#Diovan HCT (Valsartan/HCTZ) Tabs:
80/12.5, 160/12.5, 160/25, 320/12.5,
320mg/25mg
#Hyzaar (Losartan/HCTZ) Tabs: 50/12.5,

100/12.5, 100/25mg

#Micardis (Telmisartan) Tabs: 20, 40, 80mg
#Micardis HCT (Telmisartan/HCTZ) Tabs:
40/12.5, 80/12.5, 80/25mg

β-Blockers

#Coreg (Carvedilol) Tabs: 3.125, 6.25, 12.5,
25 mg
Inderal (Propranolol) Tabs: 10, 40, 60mg
Inderal LA (Propranolol ER) Caps: 60, 80,
120, 160mg
#Lopressor (Metoprolol tartate) Tabs: 25,
50, 100 mg
#Tenormin (Atenolol) Tabs: 25, 50, 100mg
#Toprol-XL (Metoprolol succinate) Tabs:
25, 50, 100, 200mg

Calcium Channel Blockers

#Adalat CC (Nifedipine) Tabs: 30, 60, 90mg
Calan (Verapamil IR) Tabs: 40, 80, 120mg
#Covera-HS (Verapamil ER) Tabs: 120,
180, 240mg
Verelan (Verapamil SR) Caps: 120, 180mg
Verelan PM (Verapamil ER) Caps: 180mg
Cardizem (Diltiazem) Tabs: 30, 90mg
Diltiazem ER Caps: 60mg
#Tiazac (Diltiazem) CD Caps: 120, 180,
240, 300, 360mg
#Norvasc (Amlodipine) Tabs: 2.5, 5, 10 mg
Plendil (Felodipine) Tabs: 5, 10 mg

Diuretics

Aldactazide (Spironolactone/HCTZ) Tabs:
25mg/25mg
#Aldactone (Spironolactone) Tabs: #25 &
100mg
#Chlorthalidone Tabs: 50 mg
Diamox (Acetazolamide) Tabs: 250mg
#HCTZ Tabs: 25, 50 mg; Cap: 12.5mg
#Lasix (Furosemide) Tabs: #20, #40, 80 mg;
#Sol'n: 10mg/ml
#Maxzide (Triamt/HCTZ) Tabs:
37.5mg/25mg & 75mg/50mg
Zaroxolyn (Metolazone) Tabs: 2.5 & 5mg

Nitrates

- #Imdur (Isosorbide Mononitrate ER) Tabs: 30, 60 mg
- #Dilatrate-SR (Isosorbide Dinitrate SR) Tabs: 40mg
- #Isordil (Isosorbide Dinitrate) Tabs: 10, 30mg
- Nitroglyn (Nitroglycerin) SR Caps: 6.5mg
- #Nitro-Dur (Nitroglycerin) Patches: 0.1, 0.2 & 0.4mg/hr
- #Nitrolingual (Nitroglycerin) SL Spray: 0.4mg
- #Nitro-Stat (Nitroglycerin) SL Tabs: 0.3, #0.4

Other Anti-Hypertensives

- Aldomet (Methyldopa) Tabs: 250mg
- #Apresoline (Hydralazine) Tabs: 10, 25mg
- #Catapres (Clonidine) Tabs: 0.1, 0.2, 0.3 mg
- Catapres TTS (Clonidine) patches 1, 2 & 3
- #Hytrin (Terazosin) Caps: 1, 2, 5, 10 mg
- Minipres (Prazosin) Caps: 1, 2, 5 mg

ANTIPLATELET AGENTS

- Aspirin Chew Tabs: 81 mg; Enteric Coated Tabs: 325 mg
- #Plavix (Clopidogrel) Tabs: 75mg
- Persantine (Dipyridamole) Tabs: 25 & 75mg

DERMATOLOGY

ACNE PRODUCTS

- #Erythromycin Topical Soln: 2% (60mL); Topical gel: 2%
- Benzamycin Pak (Benzoyl Peroxide & Erythromycin) Gel: 5%/3% (0.8g pouches; 60 pouches)
- Benzoyl Peroxide Gel: 5% (90g); Wash: 5% (148g)
- #Cleocin (Clindamycin) Topical Soln: 1% (60mL)
- #Retin-A (Tretinoin) Cream: 0.025% (20g), 0.05% (45g)
- Retin-A (Tretinoin) Gel: 0.025% (45g)

TOPICAL ANTIBACTERIALS

- Bacitracin Ointment (30g)
- Bactroban (Mupirocin) Cream: 2% (30g); # Oint 2% (22g)
- Metro-Gel (Metronidazole) Gel: 1% (60g)
- Silvadene (Silver Sulfadiazine) Cream: 1% (60g & 400g)

TOPICAL ANTIFUNGALS

- #Lotrimin (Clotrimazole) Cream: 1% (30g); #Topical soln: 1% (10ml)
- Micatin (Miconazole) Cream: 2% (30g)
- Mycolog II (Nystatin/Triamcinolone) Cream (15g)
- Nizoral (Ketoconazole) Shampoo: 2% (120mL); Cream: 2% (30g)
- #Nilstat (Nystatin) Cream/Oint: 100,000units/g (30g)
- Nystop (Nystatin) topical powder: 100,000units/g (15g)
- #Selsun (Selenium Sulfide) Shampoo: 2.5% (118ml)

TOPICAL ANTIPARISITICS

- #Elimite (Permethrin) Cream: 5% (60g)
- RID (Piperonyl butoxide 4% & pyrethrins 0.33%) Topical Soln: 118ml

TOPICAL ANTIVIRALS

- Zovirax (Acyclovir) Cream: 5% (15g)

TOPICAL STEROIDS

- Desowen(Desonide)Cream: 0.05% (15, 60g) Ointment: 0.05% (60g) Lotion: 0.05% (118ml)
- Diprosone (Betamethasone Valerate) Cream: 0.1% (15g); Ointment: 0.1% (45g)
- #Fluocinonide: Gel 0.05% (30g) Solution: 0.05% (60 ml) Oint: 0.05% (30, 60g) #Cream: 0.05% (30,120g)
- #Hydrocortisone Cream: 1% & #2.5% (30g); Ointment 2.5% (30g)
- Proctozone-HC (Hydrocortisone) Rectal Cream: 2.5% (30g)

#Kenalog (Triamcinolone)

Oint: 0.1% (15, 80, 454g)
Lotion: 0.1% (60mL)
Cream: 0.1% (30g, 80g)
Spray: 0.1% (63g)
Kenalog in Orabase Dental Paste
(Triamcinolone): 0.1% (5g)
ProctoFoam HC
(Hydrocortisone 1%/Pramoxine 1%)
Foam: (10g)
Temovate (Clobetasol) Cream: 0.05% (15g)
Gel: 0.05% (60g)
Ointment: 0.05% (60g)

MOISTURIZERS/PROTECTANTS

Hydrocerin cream (113g)
Lac-Hydrin (Ammonium Lactate)
Lotion: 12% (227g)
Zinc Oxide Ointment: 20% (30g)

ANTINEOPLASTICS

Efudex (Fluorouracil) Cream: 5% (40g)
#Elidel (Pimecrolimus) Cream: 1% (30g)

ANTIWARTS

Condylox (Podofilox) Solution: 0.5%
(3.5mL)
Mediplast (Salicylic Acid 40%) Patch: 2x3"

MISCELLANEOUS

Drysol (Aluminum Chloride) Soln: 37.5ml
Xylocaine (Lidocaine) Gel: 2% (30ml)
Oint: 5% (35.44g)
PC-Tar (coal tar 1%) Shampoo: 180ml

ENDOCRINE & METABOLIC

Anabolic Steroids

*Methyltestosterone Tabs: 10mg
*Depo-Testosterone (Testosterone
Cypionate) Inj: 200mg/ml (1 ml)

BISPHOSPHONATES

#Boniva (Ibandronate) Tabs: 150 mg
#Fosamax (Alendronate) Tabs: 35, 70mg
#Fosamax-D (Alendronate + Vit D)
Tabs: #70mg + 2800 or #5600iu

CORTICOSTEROIDS

Cortef (Hydrocortisone) Tabs: 10mg
Dexamethasone Tabs: 0.5mg & 4mg
Dexamethasone Syrup: 0.5mg/5mL
Dexamethasone (Decadron) Inj: 10mg/ml
(10ml), 4mg/ml (30ml)
#Deltasone (Prednisone) Tabs: #1, #5, #10,
#20, 50mg
Kenalog (Triamcinolone) Inj: 40mg/mL
Medrol (Methylprednisolone) Tabs: 4mg
Solu-Medrol (Methylprednisolone)
Inj: 1,000mg, 125mg, 40mg
Pediapred (Prednisolone) Syrup: 5mg/5mL
#Prelone (Prednisolone) Syrup: 15mg/5mL

DIABETES - ORAL ANTIHYPERGLYCEMIC AGENTS

#Janumet (sitagliptin/metformin) Tabs:
50/500, 50mg/1,000mg
#Januvia (sitagliptin) Tabs: 25, 50, 100mg
#Micronase (Glyburide) Tabs: 1.25, 2.5, 5 mg
#Glynase (Glyburide) Pres Tab: 3, 6 mg
#Glucophage (Metformin) Tabs: 500, 850,
1000 mg
#Glucophage XR (Metformin XR) Tabs:
500, 750mg
#Glucotrol (Glipizide) Tabs: 5, 10mg
Glucotrol XL (Glipizide XL) Tab: 2.5, 5,
10 mg

DIABETIC SUPPLIES

Alcohol Pads: 200/box
BD-Ultra Fine Pen Needles
Glucagon Injection: 1mg
#Insulin Syringes: 31 gauge 5/16" needles
0.3, 0.5, 1ml
Lancets: 100/box
NovoPen 3 insulin injection device
Precision XTRA Test Strips: 100/box
Precision XTRA Glucometer

INSULIN

Humalog (Insulin Lispro): Rapid-acting
#Lantus (Insulin Glargine): Long-acting
#Lantus SoloSTAR Pen (Insulin Glargine):
Long-acting
#Novolog (Insulin Aspart): Rapid-acting
#Novolog FlexPen (Insulin Aspart):
Rapid-acting
#Novolog PenFill (insulin Aspart):
Rapid-acting
#Novolog Mix 70/30 FlexPen (Insulin
Aspart Protamine/Insulin Aspart):
Intermediate-acting/short-acting
#Novolin R (Insulin regular): Short-acting
#Novolin N (Insulin NPH):
Intermediate-acting
#Novolin 70/30 (Insulin NPH/Insulin
Regular):
Intermediate-acting/short-acting

GOUT RELATED AGENTS

#Benemid (Probenecid) Tab: 500mg
Colcrys (Colchicine) Tabs: 0.6mg
#Zyloprim (Allopurinol) Tabs: 100, 300mg

THYROID AGENTS

Armour Thyroid Tabs: 15, 30, 60mg
($\frac{1}{4}$, $\frac{1}{2}$ & 1 grain)
Cytomel (Liothyronine) Tabs: 25mcg, 5mcg
PTU (Propylthiouracil) Tabs: 50mg
#Synthroid Brand (Levothyroxine) Tabs:
0.025, 0.05, 0.075, 0.088, 0.1, 0.112,
0.125, 0.137, 0.15, 0.175, 0.2, 0.3mg

VITAMINS, MINERALS, AND ELECTROLYTES

Fer-in-Sol (Ferrous Sulfate) Drops:
15mg/mL (elemental iron) (50mL)
Ferrous Sulfate Tabs: 325 mg
Ferrous Sulfate Soln: 220mg/5ml
#Folvite (Folic Acid) Tabs: 1mg
#Klor-Con (Potassium Chloride) Tabs: 8,
#10, #20mEq
Os-Cal+D (Calcium Carbonate/Vit D) Tabs:
500mg + 200 international units
PhosLo (Calcium Acetate) Tabs: 667mg
#Potassium Chloride Powder for Oral Soln:
20mEq/packet

Premesis-Rx Prenatal Vitamin Tabs
#Prenatal Vitamin Tabs
Rocaltrol (Calcitriol) Caps: 0.25mcg
Vitamin B-1 (Thiamine) Tabs: 100mg
Vitamin B-6 (Pyridoxine) Tabs: 50mg
Vitamin B-12 (Cyanocobalamin) Inj:
1000mcg/mL (1ml)
Vitamin D (Ergocalciferol) Caps:
1.25mg (50,000 units)

ENT

ANTI-HISTAMINES (PLAIN)

#Atarax (Hydroxyzine) Tabs: 10, 25 mg
Syrup: 10mg/5mL
Benadryl (Diphenhydramine) Caps: 25mg;
Elixir: 12.5mg/5mL
Zyrtec (Cetirizine) Tabs: 10 mg;
Syrup: 5mg/5ml
Chlor-Trimeton (Chlorpheniramine)
Tabs: 4mg
Claritin (Loratidine) Tabs: 10mg;
Syrup: 5mg/5ml
#Periactin (Cyproheptadine) Tabs: 4mg
Allegra (fexofenadine) Tabs: 180mg

ANTI-HISTAMINES/DECONGESTANTS/ EXPECTORANTS

Actifed (Chlorpheniramine/Phenylephrine)
Tabs: 4mg/10mg
Bromaline (Brompheniramine/
Pseudoephedrine) Elixir: 1mg/15mg/5mL
Bromaline DM
(BPM/PSE/dextromethorphan) Elixir:
1mg/15mg/5mg/5mL
Phenergan-DM (Promethazine/DM) Syrup:
6.25mg/15mg/5ml
Sudafed (Pseudoephedrine) Tabs: 30mg;
Liquid: 30mg/5ml
Mucinex (Guaifenesin) Tabs: 600mg

ANTITUSSIVES

*Robitussin AC (Guaifenesin/Codeine)
Syrup: 300mg/10mg/5ml [118mL (4oz)]
Robitussin DM (Guaifenesin/DM)
Syrup: 100mg/10mg/5ml (120mL)
Tessalon (Benzonatate) Caps: 100, 200 mg

MOUTH/THROAT PREPARATIONS

Gel-Kam (Stannous Fluoride) Tooth Gel:
0.4% (Mint Flavor)
Magic Mouthwash w/Lido:
Benadryl/Maalox/Lidocaine
Magic Mouthwash w/o Lido:
Benadryl/Maalox
#Peridex(Chlorhexidine) Oral Rinse: 473mL
Prevident 5000 Plus (Sodium Fluoride)
Toothpaste: 1.1% (51g)
Viscous Xylocaine (Lidocaine) Soln:
2% (100mL)
N'Ice lozenges (Menthol 5mg)
Chloroseptic Spray (Phenol 1.4%)

NASAL PREPARATIONS

Afrin (Oxymetazoline) Nasal Spray: 0.05%
(15mL)
#Astelin (azelastine) Nasal Spray:
137mcg/spray (30ml/200 sprays)
Atrovent (Ipratropium) 0.03% Nasal Spray:
21mcg/spray (30ml/345 sprays)
Flonase (Fluticasone Propionate) Nasal
Spray: 50mcg/spray (16g/120 sprays)
Saline Nasal Spray (Sodium chloride 0.65%)
Nasonex (Mometasone) Nasal Spray:
50mcg/spray (17g/120 sprays)
DDAVP (Desmopressin) Nasal
Spray: 10mcg/0.1ml (5ml)

OTIC PREPARATIONS

Acetic Acid Otic Soln: 2% (60mL)
Auralgan (Antipyrine/Benzocaine) Otic
Soln: 15mL
Ciprodex (cipro/dexameth) Otic Susp
#Cortisporin (PolyB/Neo/HC) Otic Soln &
#Susp (10mL)
Debrox (Carbamide Peroxide) Ear Drops
(15mL)

GASTROENTEROLOGY

ANTI-DIARRHEAL AGENTS

#Immodium (Loperamide) Caps: 2mg
*Lomotil(Diphenoxylate/Atropine) Tabs:
25mg/0.025mg

ANTIEMETIC AGENTS

Antivert (Meclizine) Tabs: 25 mg

#Phenergan (Promethazine) Tabs: 25mg;
Supp: 12.5, 25mg; Syrup: 6.25/5mL;
Inj: 25ml/ml
Zofran (ondansetron) Tabs: 4, 8mg

ANTIULCER AGENTS

Carafate (Sucralfate) Tabs: 1g
Cytotec (Misoprostol) Tabs: 200mcg

H₁ BLOCKERS

Tagamet (Cimetidine) Tabs: 300 & 400mg
#Zantac (Ranitidine) Tabs: 150 mg;
Syrup: 75mg/5mL

PROTON PUMP INHIBITORS

#Nexium (Esomeprazole) Caps: 20, 40mg
#Prilosec (Omeprazole) Caps: 10, 20mg

LAXATIVES

Colace (Docusate Sodium) Caps: 100mg
CoLyte (Electrolyte Mix) Solution: 4L
Dulcolax (Bisacodyl) Tabs: 5mg
#Enulose (Lactulose) Solution: 10g/15ml
Fleet (Sodium Phosphate) Enema: 133ml
Fleet Phospho-Soda (Sodium Phosphate)
Solution: 45ml
Metamucil (Psyllium) Powder: 14oz
Miralax (Polyethylene Glycol 3350)
Powder: 238g, 527g

OTHER GI AGENTS

Asacol (Mesalamine) Tabs: 400mg
#Bentyl (Dicyclomine) Tabs: 20mg;
Caps: 10mg; Syrp: 10mg/5mL
*Donnatal (Belladonna/Phenobarb) Tabs,
Elixir
Maalox Regular Strength (Aluminium,
Magnesium, Simethicone) Liquid:
200mg/200mg/20mg/5ml
Pancrease (Pancrelipase) 5,000 Caps:
lipase 5,000/amylase 27,000/protease
17,000 USP units
Pepto-Bismol (Bismuth subsalicylate) Chew
Tabs: 262mg
#Reglan (Metoclopramide) #Tabs: 10mg;
#Syrup: 5mg/5mL; Inj: 10mg/2ml
Simethicone Chew Tabs: 80mg

HEMATOLOGY/ONCOLOGY

ANTICOAGULANTS

Aspirin Tabs: 81mg (chew), 325mg (EC)
#Coumadin (Warfarin) Tabs: 1, 2, 2.5, 3, 5,
7.5, 10 mg
Lovenox (Enoxaparin) Inj: 30, 40, 60,
100, 120, 150 mg
Trental (Pentoxifylline) Tabs: 400mg

ANTINEOPLASTICS

Eulexin (Flutamide) Caps: 125mg
Hydrea (Hydroxyurea) Caps: 500mg
Megace (Megestrol Acetate) Tabs: 40mg
#Nolvadex (Tamoxifen) Tabs: 10mg

IMMUNOLOGY

ANAPHYLAXIS COUNTERAGENTS

#Epi-Pen (Epinephrine) Inj: 0.3mg/0.3ml
(1:1000) 2ml
#Epi-Pen Jr. (Epinephrine) Inj:
0.15mg/0.3ml (1:2000) 2ml

NEUROLOGY

ALZHEIMER'S DEMENTIA

Aricept (Donepezil) Tabs: 5 & 10mg

ANTICONVULSANTS

#Depakote (Divalproex) Sprinkle Caps:
125mg
#Depakote (Divalproex) Delay Rel. Tabs:
125, 250mg
#Depakote (Divalproex) ER Tabs: 250,
500mg
#Dilantin (Phenytoin) #Chew Tabs: 50mg;
Caps: 30 & #100mg;
#Suspension: 125mg/5mL
#*Klonopin (Clonazepam) Tabs: #0.5, 2mg
Mysoline (Primidone) Tabs: 50 & 250mg
#Neurontin (Gabapentin) Caps: 100, 300,
400mg; Tabs: 600 & 800mg
#*Phenobarbital Tabs: 30 mg; Elixir:
20mg/5ml
#Tegretol (Carbamazepine) Chew Tabs:
100mg; Tabs: 200mg; Susp: 100mg/5mL
Tegretol XR (Carbamazepine XR)
Tabs: 200mg
Carbatrol ER (Carbamazepine ER):
Tabs: 300mg

Zarontin (Ethosuximide) Caps: 250mg

MIGRAINE AGENTS

Cafergot (Ergotamine/Caffeine) Tabs
#Fioricet (APAP/Butalbital/Caffeine) Tabs
*Fiorinal: (ASA/Butalbital/Caffeine) Tabs
#Imitrex (Sumatriptan) Inj: 6mg syringes
#Maxalt MLT (Rizatriptan) Orally
Disintegrating Tabs: 5 & 10mg
*Midrin (Isometheptene/Dichlor/APAP)
Zomig (Zolmitriptan) Tabs: 2.5 & 5mg
Zomig ZMT (Zolmitriptan) Orally
Disintegrating Tabs: 2.5 & 5mg

PARKINSONIAN AGENTS

#Cogentin (Benzotropine) Tabs: 1 mg
Parlodel (Bromocriptine) Tabs: 2.5mg
#Sinemet (Carbidopa/Levodopa) Tabs:
10mg/100mg, 25mg/100mg, 25mg/250mg
#Symmetrel (Amantadine) Caps: 100mg;
Syrup: 50mg/5ml
#Trihexyphenidyl Tabs: 2mg; Elx: 0.4mg/ml

OTHER NEUROLOGY AGENTS

Mestinon (Pyridostigmine) Tabs: 60 &
180mg

OB/GYN

HORMONE REPLACEMENT

Estrace (estradiol) Tabs: 1 mg
Estring (Estradiol) Vaginal Ring: 2 mg
#Estraderm (Estradiol) Patches: 0.025, 0.05,
0.1mg
Estratest (Esterfied Estrogen/
Methyltestosterone) Tabs: 1.25mg/2.5mg
Estratest HS (Esterfied Estrogen/
Methyltestosterone) Tab:0.625mg/1.25mg
FemHRT (Eth Estradiol/Norethindrone)
Tabs: 5mcg/1mg
#Premarin (Conj Estrogen) Tabs: #0.3,
#0.45, #0.625, 0.9, #1.25mg
#PremPro (Conj Est/Medroxyprog) Tabs:
0.3/1.5, 0.45/1.5, 0.625/2.5, 0.625mg/5mg
Prometrium (Progesterone) Caps: 100mg
#Provera (Medroxyprogesterone) Tabs: 2.5,
5, 10mg

CONTRACEPTIVE AGENTS/DEVICES

- #Alesse (Lutera): Ethinyl Estradiol/
levonogestrel Tabs (0.02mg/0.1mg)
- Depo-Provera (medroxyprogesterone) Inj:
150mg/ml
- Low Ogestrel (Low Ovral): Ethinyl
Estradiol/Norgestrel Tabs
(0.03mg/0.3mg)
- Mircette (Ethinyl Estradiol/Desogestrel)
Tabs: 0.02mg/0.15mg, then inactive, then
0.01mg-EE
- #Next Choice(Levonorgestrel) Tabs: 0.75mg
- #Nordette (Levora): Ethinyl Estradiol/
levonogestrel Tabs (0.03mg/0.15mg)
- #Nor-QD (Norethindrone) Tabs: 0.35mg
- Nuvaring (Ethinyl Estradiol/Etonogestrel)
Vaginal Ring: 0.015mg/0.12mg/24hrs
- #Ortho-Cept (Reclipsen): Ethinyl
Estradiol/Desogestrel Tabs
(0.03mg/0.15mg)
- Ortho Evra Patch (Ethinyl Estradiol/
Norelgestromin): 0.02mg/0.15mg/24hrs
- #Ortho-Novum 1/35 (Norinyl): Ethinyl
Estradiol/Norethindrone Tabs
(0.035mg/1mg)
- #Ortho-Cyclen (Ethinyl Estradiol/
Norgestimate) Tabs: 0.035mg/0.25mg
- #Ortho-Tri-Cyclen (Trinessa): Ethinyl
Estradiol/Norgestimate Tabs
(0.035mg/0.18mg, 0.215mg, then 0.25mg)
- #Ortho-Tri-Cyclen Lo (Ethinyl Estradiol/
Norgestimate) Tabs:
0.025mg/0.18mg, 0.215mg, then 0.25mg
- #Yasmin (Ethinyl Estradiol/Drospirenone)
Tabs: 0.03mg/3mg
- #Yaz (Ethinyl Estradiol/Drospirenone)
Tabs: 0.02mg/3mg
- Zovia (Ethinyl Estradiol/Ethinodiol
diacetate) Tabs: 0.035mg/1mg

VAGINAL PREPARATIONS

- #Cleocin (Clindamycin) Cream: 2% (40g)
- Gyne-Lotrimin (Clotrimazole) Cream:
1% (45g)
- #MetroGel(Metronidazole)Gel: 0.75% (70g)
- Monistat (Miconazole) Cream: 2% (45g)
- #Premarin (Conj Estrogen) Cream:
0.625mg/g (42.5g)

Terazol-7 (Terconazole) Cream: 0.4% (45g)

OTHER OB/GYN AGENTS

- Clomid (Clomiphene) Tabs: 50mg
- Lupron (Leuprolide) Depot:
1 month kits (3.75mg, 7.5mg),
3 month kits (11.25mg, 22.5mg)

OPHTHALMOLOGY

ANTIBIOTICS (TOPICAL)

- Ak-Poly-Bac (Bacitracin Zn/Polymyxin B)
Ophth Oint: 3.5g
- Ciloxan (Ciprofloxacin) Ophth Soln:
0.3% (5mL)
- #Erythromycin Ophth Oint: 0.5% (3.5gm)
- #Garamycin (Gentamycin) Ophth Oint:
0.3% (3.5g); Ophth Soln: 0.3% (5mL)
- Maxitrol (Dexameth/Neomy/Polymy) Ophth
Susp: 5ml
- #Neosporin (gramicidin, neomycin,
polymyxin B) Ophth #Soln (10mL)
- Ocuflox (Ofloxacin) Ophth Soln:
0.3% (5mL)
- #Polytrim (Trimeth/PolyB) Ophth Soln:
10mL
- #Sulamyd (Sulfacetamide Sodium) Ophth
Sol'n: 10% (15mL)
- Tobradex (Tobra/Dexameth) Ophth Oint
3.5g
- Tobramycin Ophth Soln: 0.3% (5mL)
- Vigamox (Moxifloxacin) Ophth Soln:
0.5% (3ml)

GLAUCOMA AGENTS

- #Alphagan P (Brimonidine) Ophth Soln:
0.15% (10mL)
- #Alphagan (Brimonidine) Ophth Soln:
0.2% (5ml)
- Betoptic-S (Betaxolol) Ophth Susp:
0.25% (10mL)
- #Isopto Carpine (Pilocarpine) Ophth Soln:
1%, 2%, 4% (15mL)
- #Pilopine HS (Pilocarpine) Ophth Gel:
4% (4g)
- Trusopt (Dorzolamide) Ophth Soln:
2% (10mL)
- #Timoptic (Timolol) Ophth Soln: 0.25%
(5ml), 0.5% (10mL)

#Timoptic-XE (Timolol GFS) Ophth Soln:
0.25 & 0.5% (5ml)
#Xalatan (Latanoprost) Ophth Soln:
0.005% (2.5mL)

MYDRIATICS/CYCLOPLEGICS

Cyclogyl (Cyclopentolate) Ophth Soln:
1% (15ml)
Isopto Atropine (Atropine Sulf) Ophth
Soln: 1% (15ml)
Isopto Homatropine (Homatropine) Ophth
Soln: 5% (5ml)
Mydracil (Tropicamide) Ophth Soln:
1% (15ml)

ALLERGY/ANTIINFLAMMATORY AGENTS

Acular (Ketorolac) Ophth Soln 0.5% (5mL)
Acular LS (Ketorolac) Ophth Soln:
0.4% (5ml)
Muro-128 (Sodium Cl) Ophth Soln:
5% (15mL); Ophth Oint: 5% (3.5g)
Naphcon-A (Naphazoline/Pheniramine)
Ophth Soln (15mL)
Natural Balance Tears (Hypromellose)
Ophth Soln: 0.4% (15ml)
Opticrom (Cromolyn) Ophth Soln:
4% (10mL)
#Patanol (Olopatadine) Ophth Soln:
0.1% (5ml)
Systane Lubricant Drops (15ml)
Voltaren (Diclofenac) Ophth Soln:
0.1% (5ml)

CORTICOSTEROIDS

Fluorometholone Ophth Soln: 0.1% (15mL)
#Pred-Forte (Prednisolone) Ophth Susp:
1% (5mL)
#Pred Mild (Prednisolone) Ophth Susp:
0.12% (5mL)

MISCELLANEOUS OPHTHALMICS

Akwa Tears ointment 3.5g
Ophthetic (Proparacaine) Ophth Soln:
0.5% (15mL)
Pontocaine (Tetracaine) Ophth Soln:
0.5% (15mL)

PSYCHIATRY

AMPHETAMINES

***Adderall XR (mixed amphetamine and
mixed dextroamphetamine salts) Caps:
5, 10, 20, 30mg
***Concerta (Methylphenidate ER) Tabs:
18, 27, 36, 54mg
***Ritalin (Methylphenidate) #Tabs: 5 &
10mg; SR Tabs: 20mg

ANTIDEPRESSANTS

Heterocyclic Compounds

#Elavil (Amitriptyline) Tabs: 10, 25,
75, 100mg
Norpramin (Desipramine) Tabs: 25mg
#Pamelor (Nortriptyline) Caps: 10, 25mg
#Sinequan (Doxepin) Caps: #10, #25, #50,
#75, 100mg; #Soln: 10mg/ml
#Tofranil (Imipramine HCl) Tabs: 10, 25,
50mg

Selective Serotonin Reuptake Inhibitors

#Celexa (Citalopram) Tabs: 20, 40mg
#Prozac (Fluoxetine) Caps: 10, 20mg
Paxil (Paroxetine) Tabs: 20, 40mg
#Zoloft (Sertraline) Tabs: 25, 50, 100mg

Other Anti-Depressants

#Desyrel (Trazodone) Tabs: 50, 100mg
Effexor XR (Venlafaxine Extended Release)
Caps: 37.5, 75, 150mg
Remeron (Mirtazapine) Tabs: 15, 30 mg
#Wellbutrin SR (Bupropion SR) Tabs: 100,
150mg

ANTIMANIC AGENTS

#Eskalith (Lithium Carbonate) Caps: 150 &
300mg
Lithobid (Lithium Carbonate extended
release) Tabs: 300mg

ANTIPSYCHOTICS

Haldol (Haloperidol) Tabs: 0.5, 2 mg
#Risperdal (Risperidone) Tabs: 1mg;
Soln: 1mg/ml
#Seroquel (Quetiapine) Tabs: 25, 100, 200,
300mg

#Seroquel XR (Quetiapine XR) Tabs: 200, 300, 400mg
Thorazine (Chlorpromazine) Tabs: 25mg

ANXIOLYTICS/HYPNOTICS/SEDATIVES

Benzodiazepines

*Ativan (Lorazepam) Tabs: 1 & 2mg
**Restoril (Temazepam) Caps: 15, 30mg
**Valium (Diazepam) #Tabs: 5mg;
Soln: 5mg/5ml
*Xanax (Alprazolam) Tabs: 0.25, 0.5mg

Other Sedative/Hypnotics

**Ambien (Zolpidem) Tabs: 5, 10 mg
#Buspar (Buspirone) Tabs: 5, 10mg
#Atarax (Hydroxyzine) Tabs: 10, 25mg;
Syr: 10mg/5ml
**Phenobarbital Tabs:30mg; Elx: 20mg/5ml
Vistaril (Hydroxyzine Pamoate) Cap: 25mg

OTHER PSYCHIATRIC AGENTS

Antabuse (Disulfiram) Tabs: 250mg

PULMONARY

AGENTS FOR INHALATION

β₂ Agonists

Accu-Neb (Albuterol) Neb Soln:
1.25mg/3ml (0.042%)
#Proventil (Albuterol) MDI;
#Neb Soln: #5mg/ml (0.5%);
#Neb Soln: #2.5mg/3ml (0.083%)
#Serevent (Salmeterol) Diskus Inhaler:
50mcg/dose
Xopenex (Levalbuterol) HFA MDI;
Neb Soln: 0.63mg/3ml & 1.25mg/3ml

Anticholinergics

#Atrovent HFA (Ipratropium) MDI;
Neb Amps: 0.5mg/2.5ml (0.02%)
Spiriva (Tiotropium) Handihaler: 18mcg

Corticosteroids for Inhalation

#Asmanex (Mometasone) Twisthaler: 110 & 220mcg
#Flovent (Fluticasone Propionate)
HFA MDI: 44, 110, 220mcg;
Diskus: 50, 100, 250mcg

Pulmicort (Budesonide) Respules:
0.25mg/2ml & 0.5mg/2ml

Other Agents for Inhalation

#Advair (Fluticasone/Salmeterol)
Diskus: 100/50, 250/50, 500/50;
HFA MDI: 115/21
Broncho Saline (Sodium Chloride) Neb
Soln: 0.9% (3mL) unit dose
#Combivent (Albuterol/Ipratropium) MDI
Symbicort (Budesonide/Formoterol) Inhaler:
80/4.5, 160mcg/4.5mcg

SPACERS

Inspirease
Aerochamber: small (orange), med (yellow),
adult (pink)

ORAL TABLETS AND LIQUIDS

Accolate (Zafirlukast) Tabs: 10, 20mg
Proventil (Albuterol) Syrup: 2mg/5mL;
Tabs: 2mg
#Singulair(Montelukast) Oral granules:
4mg; Chew Tabs: 4, 5mg; Tabs: 10mg
#Theophylline Extended Release Tabs: 100,
#200, #300mg
#Theophylline Elixir: 80 mg/15ml

UROLOGY

Cardura (Doxazosin) Tabs: 2, 4, 8mg
DDAVP (Desmopressin) Nasal Spray:
0.1mg/mL
#Detrol-LA (Tolterodine) Caps: 2 & 4mg
#Bentyl (Dicyclomine) Cap: 10mg;
Tab: 20mg
#Bentyl (Dicyclomine) Soln: 10 mg/5ml
Ditropan (Oxybutynin) Tabs: 5mg;
Soln: 5mg/5ml
#Ditropan XL (Oxybutynin) Tabs: 5, 10 mg
#Flomax (tamsulosin) Caps: 0.4mg
#Proscar (Finasteride) Tabs: 5 mg
#Hytrin (Terazosin) Caps: 1, 2, 5, 10mg
#Pyridium (Phenazopyridine) Tabs: 100mg
Urocit-K (Potassium Citrate) Tabs:
10mEq
#Uroxatral (Alfuzosin ER) Tab: 10mg